CT
HCTCOLLTD

Conducted Output Power (802.11a-CH 157) 48 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |04:40:57 PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Center 5.785 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

20.24 dBm 720 MHz -52.77 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11a-CH 157) 54 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |D4:41:13PM Sep 22, 2011

| SEWSEINT|

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radie Std: None

—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Center 5.785 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

19.32 dBm 720 MHz -53.69 dBm /Hz

IMSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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HCTCOLLTD

Conducted Output Power (802.11a-CH 165) 6 Mbps

Agilent Spectrum Analyzer - Channel Power

| SEMSEINT| | ALIGN AUTD |D4:33:26PM Sep 22, 2011

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radieo Std: None
Trig: Free Run

——
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Mkri 5.82108 GHZ

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Center 5.825 GHz
#Res BN 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

19.83 dBm 720 MHz -53.18 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11a-CH 165) 9 Mbps

Agilent Spectrum Analyzer - Channel Power

4 | RF |sog  ac | | SEWSEINT| | ALIGN AUTO |04:33:02PM Sep 22, 2011
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radie Std: None Frequency
—w— THig:Free Run

#Atten: 20 dB Radio Device: BTS
Mkr1 5.8194 GHz

Ref Offset 11 dB
Ref20.0008m _  _ ~~~~~~  9.6067dBm

#IFGain:Low

CenterFreq
5.825000000 GHz

Center 5.825 GHz
#Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0Hz

20.01 dBm 120 MHz -53.00 dBm sHz

MSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Conducted Output Power (802.11a-CH 165) 12 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |04:32:27 PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 11 dB
Ref 20.00 dBm

Center 5.825 GHz
Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

20.43 dBm 720 MHz -52.58 dBm /Hz

IMSG STATUS

Frequency

5.825000000 GHz

Freq Offset
0 Hz

Conducted Output Power (802.11a-CH 165) 18 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |04:31:45PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS
Mkr1 5.82712 GHz

Ref Offset 11 dB
RZf 23.euu dBm 9.5469 dBm

Center 5.825 GHz
Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

19.93 dBm 720 MHz -53.09 dBm /Hz

IMSG STATUS

Frequency

CenterFreq
5.825000000 GHz

Freq Offset
0 Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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Conducted Output Power (802.11a-CH 165) 24 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |04:31:11PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 11 dB
Ref 20.00 dBm

Center 5.825 GHz
Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

20.59 dBm 720 MHz -52.42 dBm /Hz

IMSG STATUS

Frequency

5.825000000 GHz

Freq Offset
0 Hz

Conducted Output Power (802.11a-CH 165) 36 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |04:30:45PM Sep 22, 2011

| SEWSEINT|

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radie Std: None

—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Mkr1 5.81888 GHz

Ref Offset 11 dB it
Ref 20.00 dBm I 10.160 dBm

Center 5.825 GHz
Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

20.34 dBm 720 MHz -52.67 dBm /Hz

IMSG STATUS

Frequency

CenterFreq
5.825000000 GHz

Freq Offset
0 Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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Conducted Output Power (802.11a-CH 165) 48 Mbps

Agilent Spectrum Analyzer - Channel Power
| RF |50 ac |

Marker 1 5.8309 GHz

ALIGN AUTO |04:29:53PM Sep 22, 2011

SENSEINT|

Center Freq: 5.825000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS
Mkr1 5.83088 GHz

Ref Offset 11 dB
Ref 20.00 dBm _ _ 98414 dBm|

Center 5.825 GHz
#Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

19.69 dBm 720 MHz -53.32 dBm /Hz

Tracel/Detector

Clear Write

Conducted Output Power (802.11a-CH 165) 54 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |04:29:08PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radie Std: None
Trig: Free Run
Radio Device: BTS

#IFGain:Luw* #Atten: 20 dB Devi
Mkr1 5.82808 GHz

Ref Offset 11 dB
Ref 20.00 dBm __ 83740dBmj

Center 5.825 GHz
#Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

18.68 dBm 720 MHz -54.33 dBm /Hz

IMSG STATUS

Frequency

CenterFreq
5.825000000 GHz

Freq Offset
0 Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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5745 MHz ~ 5825 MHz
Conducted Output Power (802.11n-CH 149) 6.5 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:06:14PM Sep 22, 2011

Radio Std: Nene

| SENSE:INT|

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz
—»— THig: Free Run

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.745000000 GHz

Center 5.745 GHz
#Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0Hz

18.23 dBm 720 MHz -54.78 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 149) 13 Mbps

Agilent Spectrum Analyzer - Channel Power
| SEWSEINT] | ALIGH AUTO |06:06:31PM Sep 22, 2011

Center Freq 5.745000000 GHz Center Freq: 5745000000 GHz Radie Std: None
—»— THig: Free Run
#IFGain:Low #Atten: 20 dB

Frequency

Radio Device: BTS

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.745000000 GHz

Center 5.745 GHz
#Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0Hz

18.12 dBm 720 MHz -54.89 dBm /Hz

IMSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Conducted Output Power (802.11n-CH 149) 19.5 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:06:458PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.745000000 GHz

Center 5.745 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.09 dBm 720 MHz -54.92 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 149) 26 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:07:07 PM Sep 22, 2011

| SEWSEINT|

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radie Std: None

—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.745000000 GHz

Center 5.745 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.44 dBm 720 MHz -54.57 dBm /Hz

IMSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Conducted Output Power (802.11n-CH 149) 39 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:07:36PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.745000000 GHz

Center 5.745 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.59 dBm 720 MHz -54.42 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 149) 52 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:08:02PM Sep 22, 2011

| SEWSEINT|

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radie Std: None

—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.745000000 GHz

Center 5.745 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.53 dBm 720 MHz -54.48 dBm /Hz

IMSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Conducted Output Power (802.11n-CH 149) 58.5 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:08:21PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.745000000 GHz

Center 5.745 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.51 dBm 720 MHz -54.50 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 149) 65 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:08:37 PM Sep 22, 2011

| SEWSEINT|

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radie Std: None

—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.745000000 GHz

Center 5.745 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

15.01 dBm 720 MHz -58.00 dBm /Hz

IMSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Conducted Output Power (802.11n-CH 157) 6.5 Mbps

Agilent Spectrum Analyzer - Channel Power

| SEMSEINT| | ALIGN AUTD |DE:09:05PM Sep 22, 2011
Center Freq 5.785000000 GHz Center Freq: 5.765000000 GHz Radieo Std: None

—w Trig:Free Run
HIFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Center 5.785 GHz
#Res BN 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.67 dBm 720 MHz -54.34 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 157) 13 Mbps

Agilent Spectrum Analyzer - Channel Power

4 | RF |sog  ac | | SEWSEINT| | ALIGN AUTO |06:09:22PM Sep 22, 2011
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radie Std: None Frequency
—w— THig:Free Run

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Center 5.785 GHz
#Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0Hz

18.32 dBm 720 MHz -54.69 dBm /Hz

MSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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HCTCOLLTD

Conducted Output Power (802.11n-CH 157) 19.5 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:09:43PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Center 5.785 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.55 dBm 720 MHz -54.46 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 157) 26 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:09:55PM Sep 22, 2011

| SEWSEINT|

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radie Std: None

—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Center 5.785 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.65 dBm 720 MHz -54.36 dBm /Hz

IMSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Conducted Output Power (802.11n-CH 157) 39 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:10:14PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Center 5.785 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.51 dBm 720 MHz -54.50 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 157) 52 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:10:30PM Sep 22, 2011

| SEWSEINT|

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radie Std: None

—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Center 5.785 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.63 dBm 720 MHz -54.38 dBm /Hz

IMSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Conducted Output Power (802.11n-CH 157) 58.5 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:10:48PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Center 5.785 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.77 dBm 720 MHz -54.24 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 157) 65 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:11:04PM Sep 22, 2011

| SEWSEINT|

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radie Std: None

—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.785000000 GHz

Center 5.785 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

15.37 dBm 720 MHz -57.64 dBm /Hz

IMSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Conducted Output Power (802.11n-CH 165) 6.5 Mbps

Agilent Spectrum Analyzer - Channel Power

| SEMSEINT| | ALIGN AUTD |D6:11:46PM Sep 22, 2011
Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radieo Std: None

—w Trig:Free Run
HIFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Center 5.825 GHz
#Res BN 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.12 dBm 720 MHz -54.89 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 165) 13 Mbps

Agilent Spectrum Analyzer - Channel Power

4 | RF |sog  ac | | SEWSEINT| | ALIGN AUTO |06: 12:05PM Sep 22, 2011
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radie Std: None Frequency
—w— THig:Free Run

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Center 5.825 GHz
#Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0Hz

18.11 dBm 720 MHz -54.90 dBm /Hz

MSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Conducted Output Power (802.11n-CH 165) 19.5 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:12:24PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Center 5.825 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.13 dBm 720 MHz -54.88 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 165) 26 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:12:40PM Sep 22, 2011

| SEWSEINT|

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radie Std: None

—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Center 5.825 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.54 dBm 720 MHz -54.47 dBm Hz

IMSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Conducted Output Power (802.11n-CH 165) 39 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:12:54PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Center 5.825 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.24 dBm 720 MHz -54.77 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 165) 52 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:13:08PM Sep 22, 2011

| SEWSEINT|

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radie Std: None

—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Center 5.825 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.27 dBm 720 MHz -54.74 dBm /Hz

IMSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Conducted Output Power (802.11n-CH 165) 58.5 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:13:25PM Sep 22, 2011

| SEWSE:INT]
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Center 5.825 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

18.31 dBm 720 MHz -54.70 dBm /Hz

IMSG STATUS

Conducted Output Power (802.11n-CH 165) 65 Mbps

Agilent Spectrum Analyzer - Channel Power
ALIGH AUTO |06:13:40PM Sep 22, 2011

| SEWSEINT|

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radie Std: None

—— Trig:Free Run
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Frequency

Ref Offset 11 dB
Ref 20.00 dBm

CenterFreq
5.825000000 GHz

Center 5.825 GHz
Res BW 1 MHz #VBW 1 MHz

Freq Offset

Channel Power Power Spectral Density
0 Hz

15.31 dBm 720 MHz -57.70 dBm /Hz

IMSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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7.3 POWER SPECTRAL DENSITY (802.11a/b/g/n)
Test Requirements and limit, §15.247(e)
The peak power density is measured with a spectrum analyzer connected to the antenna terminal
while the EUT is operating in transmission mode at the appropriate frequencies.
Minimum Standard — The transmitter power density average over 1-second interval shall not

be greater than 8dBm in any 3kHz BW.

m] TEST CONFIGURATION

EUT Spectrum Analyzer

Coax cable

m] TEST PROCEDURE

The spectrum analyzer is set to :
1. Span = 300 kHz

2. RBW =3 kHz

3. VBW = 3 kHz

4. Sweep = 100 sec

5. Detector Mode = Peak

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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m TEST RESULTS

Conducted Power Density Measurements

Test Result

Frequency (MHz) | Channel No. Mode Power Density (dBm) Pass/Fail
2412 -9.92 Pass
2437 6 802.11b -8.33 Pass
2462 11 -8.93 Pass
2412 -12.55 Pass
2437 6 802.11g -11.88 Pass
2462 11 -13.23 Pass
2412 802.11n -14.85 Pass
2437 6 2.4 GHz -14.41 Pass
2462 11 Band -14.95 Pass
5745 149 -12.883 Pass
5785 157 802.11a -13.261 Pass
5825 165 -13.382 Pass
5745 149 802.11n -14.995 Pass
5785 157 5.8 GHz -14.784 Pass
5825 165 Band -14.639 Pass

$(E:(S:TPIIE1:OZS'T' FCC CERTIFICATION REPORT w

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1110FRO7

October 26, 2011

GSM/WCDMAV/LTE Phone with Bluetooth / WLAN

JYCP4100
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m] RESULT PLOTS

Power Spectral Density (802.11b-CH 1)

Freq/Channel

Mhrl 2.411

Center Freq
241176667 GHz

Start Freq
241161667 GHz

Stop Freq
241191667 GHz

CF Step
30.0006080 kHz
Autn tan

Freq Offset
0.A0066800 Hz

Signal Track
On Off

pyright 2000-2007 Agilent Technologies

Power Spectral Density (802.11b-CH 6)
5 Agilent Freg/Channel

Center Freq
243843333 GHz

Start Freq
243828333 GHz

Stop Freq
Ma|| 243858333 GHz

CF Step
30.0006080 kHz
Autn tan

Freq Offset
0.A0066800 Hz

Signal Track
On Off

H #VEBl # pts)

Copyright 2000-2007 Agilent Technologies

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1110FRO7

Date of Issue:
October 26, 2011

EUT Type:

GSM/WCDMA/LTE Phone with Bluetooth / WLAN

FCC ID:
JYCP4100
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Power Spectral Density (802.11b-CH 11)
% Agilent Freg/Channel
Mkrl 2.

Center Freq
2. 46346667 GHz

Start Freq
246331667 GHz

Stop Freq
2. 46361667 GHz

CF Step
30.0000808 kHz
Auto Man

Freq Offset
B.AAEGAAEE Hz

Signal Track
On 0ff

BH : I #\/Bl # B g It )

Copyright 2000-2007 Agilent Technologies

Power Spectral Density (802.11g-CH 1)
% Agilent Freg/Channel
Mkrl 2. Center Freq
248763333 GHz

Start Freq
248748333 GHz

Stop Freq
248778333 GHz

CF Step
30.0000808 kHz
Auto Man

Freq Offset
B.AAEGAAEE Hz

Signal Track
On 0ff

W3 K 4B} " ot

opyright 2000-2007 Agilent Technologies

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1110FRO7

Date of Issue:
October 26, 2011

EUT Type:

GSM/WCDMA/LTE Phone with Bluetooth / WLAN

FCC ID:
JYCP4100
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Power Spectral Density (802.11g-CH 6)
% Agilent Freg/Channel

Center Freq
243203333 GHz

Start Freq
243188333 GHz

" Stop Freq
IA o | 2.43218333 GHz

CF Step
30.0000808 kHz
Auto Man

Freq Offset
B.AAEGAAEE Hz

Signal Track
On 0ff

BH : o #\/Bl # B g It )

Copyright 2000-2007 Agilent Technologies

Power Spectral Density (802.11g-CH11)
% Agilent Freg/Channel

Center Freq
245763333 GHz

Start Freq
245748333 GHz

Stop Freq
245778333 GHz

AN e
PV WYL
WA

CF Step
30.0000808 kHz
Auto Man

Freq Offset
B.AAEGAAEE Hz

Signal Track
On 0ff

W3 K 4B} " ot

opyright 2000-2007 Agilent Technologies

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1110FRO7

Date of Issue:
October 26, 2011

EUT Type:

GSM/WCDMA/LTE Phone with Bluetooth / WLAN

FCC ID:
JYCP4100
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Power Spectral Density (802.11n-CH 1)
% Agilent Freg/Channel

Center Freq
2. 40576667 GHz

Start Freq
2. 48561667 GHz

Stop Freq
2. 48591667 GHz

CF Step
30.0000808 kHz
Auto Man

Freq Offset
B.AAEGAAEE Hz

Signal Track
On 0ff

BH : | I #\/Bl # B g It )

Copyright 2000-2007 Agilent Technologies

Power Spectral Density (802.11n-CH 6)
% Agilent Freg/Channel
Mkrl 2. Center Freq
244076667 GHz

Start Freq
2. 44061667 GHz

Stop Freq
244891667 GHz

CF Step
30.0000808 kHz
Auto Man

Freq Offset
B.AAEGAAEE Hz

Signal Track
On 0ff

W3kdz 4B} " ot

opyright 2000-2007 Agilent Technologies

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1110FRO7

Date of Issue:
October 26, 2011

EUT Type:

GSM/WCDMA/LTE Phone with Bluetooth / WLAN

FCC ID:
JYCP4100
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Power Spectral Density (802.11n-CH11)
|Freqr’thanne|

Center Freq
245576667 GHz

Start Freq
245561667 GHz

Stop Freq
2.45591667 GHz

CF Step
30.0000808 kHz
Auto Man

Freq Offset
B.AAEGAAEE Hz

Signal Track
On 0ff

# ||_|I E: H

opyright 2000-2007 Agilent Technologies

Power Spectral Density (802.11a-CH 149

Agilent Spectrum Analyzer - Swept SA

| SEWSE:INT] [ ALIGNAUTO  |03:27:31PM Sep21, 2011
Avg Type: Log-Pwr

PNO: Far Ly Trig: Free Run Avg|Hold: 1/100
IFGain:Low Atten: 20 dB

Frequency

Mkr1 5.742 517 0 GHz [
Ref 20,00 dBm prFop A ot

CenterFreq
= 5.742520000 GHz

StartFreq
5.742370000 GHz

StopFreq
5.742670000 GHz

CF Step
30.000 kHz
uto Man

Freq Offset
0 Hz

Center 5.7425200 GH Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

MSG STATUS

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1110FRO7

Date of Issue: EUT Type:

October 26, 2011 GSM/WCDMAV/LTE Phone with Bluetooth / WLAN

FCC ID:
JYCP4100
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Power Spectral Density (802.11a-CH 157)

Agilent Spectrum Analyzer - Swept SA
| SEWSEINT| | ALIGH AUTO |03:33:03PM Sep 21, 2011
Avg Type: Log-Pwr
PNO: Far ) Trig: Free Run Avg|Hold: 14100
IFGain:Low Atten: 20 dB

Frequency

Mkr1 5.780 003 9 GHz Auto Tune
;Z@d‘ésmi R e ﬁs»] dBm

‘ CenterFreq
[EE— 5.780000000 GHz

5.779850000 GHz

StopFreq
5.780150000 GHz

Freq Offset
0 Hz

{_____.7___________7.__
\ I

|

|

|

|

|

Center 5.7800000 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

MSG STATUS

Power Spectral Density (802.11a-CH 165)

Agilent Spectrum Analyzer - Swept SA
| SEWSEINT| | ALIGH AUTO |03:54:22PM Sep 21, 2011
Avg Type: Log-Pwr
PNO: Far ) Trig: Free Run Avg|Hold: 14100
IFGain:Low Atten: 20 dB

Frequency

Mkr1 5.820 018 8 GHz Auto Tune
;Z@d‘ésmi R e ﬁgz dBm

‘ ‘ CenterFreq
i [ 5.820020000 GHz

StartFreq
5.819870000 GHz

StopFreq
5.820170000 GHz

Freq Offset
0 Hz

Center 5.8200200 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

MSG STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1110FRO7 October 26, 2011 GSM/WCDMA/LTE Phone with Bluetooth / WLAN JYCP4100
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Agilent Spectrum Analyzer - Swept SA

Power Spectral Density (802.11n-CH 149

| SEMSEINT| | ALIGN AUTD |D4:29:21PM Sep 21, 2011
Avg Type: Log-Pwr
PNO: Far Ly Trig: Free Run Avg|Hold: 1/100
IFGain:Low Atten: 22 dB

Frequency

Mkr1 5.739 998 3 GHz Auto Tune
;:?ffo;;'e‘;‘; 19&,,7  -14.995dBm

‘ ‘ CenterFreq
i (|| 5.740040000 GHz

StartFreq
5.739890000 GHz

StopFreq
5.740190000 GHz

Freq Offset
0 Hz

Center 5.7400400 GHz ' Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

MSG STATUS

Power Spectral Density (802.11n-CH 157)

Agilent Spectrum Analyzer - Swept SA
4 | RF |sog ac | | | SENSEINT| | ALIGH AUTO |04:34:05PM Sep 21, 2011
Ce Avg Type: Log-Pwr
PNO: Far Ly, Trig: Free Run Avg|Hold: 14100
IFGain:Low Atten: 22 dB

Frequency

Mkr1 5.779 998 1 GHz Auto Tune
Rerzoodem _-14.784 dBm

‘ ‘ CenterFreq
T T 5.780020000 GHz

StartFreq
5.779870000 GHz

Stop Freq
5.780170000 GHz

Freq Offset
0Hz

Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz 100 s {1001 pts)

MSG STATUS

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1110FRO7

Date of Issue: EUT Type:
October 26, 2011 GSM/WCDMAV/LTE Phone with Bluetooth / WLAN

FCC ID:
JYCP4100
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Power Spectral Density (802.11n-CH 165)

Agilent Spectrum Analyzer - Swept SA
| SEWSEINT| | ALIGH AUTO |04:38:43PM Sep 21, 2011

Center Freq 5.827520000 GHz ) Avg Type: Log-Pwr
PNO: Far ) Trig: Free Run Avg|Hold: 14100

IFGain:Low Atten: 20 dB

Ref Offset 11 dB Mkr1 5.827 504 1 GHz

Ref 20.00 dBm -14.639 dBm

Center 5.8275200 GHz Span 300.0 kHz |
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

MSG STATUS

Frequency

Auto Tune

CenterFreq
5.827520000 GHz

StartFreq
5.827370000 GHz

StopFreq
5.827670000 GHz

Freq Offset
0 Hz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1110FRO7

Date of Issue: EUT Type:
October 26, 2011 GSM/WCDMAV/LTE Phone with Bluetooth / WLAN

FCC ID:
JYCP4100
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7.4 OUT OF BAND EMISSIONS AT THE BAND EDGE/ CONDUCTED SPURIOUS EMISSIONS
Test Requirements and limit, §15.247(d)
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional

radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20dB below that in the 100 kHz bandwidth within the band that contains the highest level of
the desired power, based on either an RF conducted or a radiated measurement. Attenuation

below the general limits specified in §15.209(a) is not required. In addition, radiated emissions

which fall in the restricted bands, as defined in§ 15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(c)).

m] TEST CONFIGURATION

EUT

Coax cable

Spectrum Analyzer

m] TEST PROCEDURE
The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to
100 kHz. The video bandwidth is set to 300 kHz.
Detector Mode is set to a peak detector Mode.

Measurements are made over the 30 MHz to 26 GHz range with the transmitter set to the lowest,

middle, and highest channels.

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1110FRO7

Date of Issue: EUT Type:

October 26, 2011 GSM/WCDMAV/LTE Phone with Bluetooth / WLAN

FCC ID:
JYCP4100
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m] RESULT PLOTS

BandEdge (802.11b-CH1)
5 Agilent Freg/Channel
a Mkrl 14 7

Center Freq
2. 48006688 GHz

1

i

.,-l‘,,u\,'q‘l"'l |L-'\u"\.iﬂ-._..lnﬂ_‘_l-l

Start Freq
238000008 GHz

I
W i "

5 Stop Freq
)| 2.426000008 GHz

CF Step
] 4.00008008 MHz
1R |I Auto Man

hd my
i Freq Offset

W

o h .'.'I'\J'h‘g,'w

an ,h,',lp,ﬂ.rur-‘-\ ‘.'l, ,r.""'. "".""rfh"'“'f-”l".,.,l""" ﬁl.a.,_.ul-.',l |.-,.|"‘ | B.AAAGABE Hz
£

. Signal Track

FTun on E

#/BH 100

pyright 2000-2007 Agilent Technologies

BandEdge (802.11b-CH11)
5 Agilent Freg/Channel

Center Freq
243356608 GHz

Start Freq
2. 45850008 GHz

Stop Freq
2.50856008 GHz

CF Step
C.A0066a8E8 MHz
Autn tan

"f‘u'w.,'.\. ai iR Freq Offset
vy Mo, r-5|,>\| » B.AAAGABE Hz
Py '-"1""-.ﬂ'*‘l'li_'---"l"r"'ﬂ.fr"||,l|i.,-ﬂ"‘l|.'-|ﬂyli|r‘, gty

| Signal Track

On Off

H #VEH z i pts)

Copyright 2000-2007 Agilent Technologies

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1110FRO7 October 26, 2011 GSM/WCDMAV/LTE Phone with Bluetooth / WLAN

FCC ID:
JYCP4100
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BandEdge (802.11g-CH1)

Freq/Channel

Mkr1
a Center Freq
240000000 GHz

1 Start Freq
|1.|L._I"F‘| "'“‘u,r-'-'h"*-'-'-.] f"'iﬂJ|LHI4“HII"JF"4IPJ|

2.37500000 GHz

| ' Stop Freq
2.42508000 GHz

CF Step
S.00002008 MHz
| Auto Man

Freq Offset
B.O0060AE60 Hz

Signal Track
On 0ff

#Res BH 188 kHz #JBH z Ad m A1 nts)
Copyright 2000-2007 Agilent Technologies

BandEdge (802.11g-CH11)
% Agilent Freg/Channel

Center Freq
2. 48350008 GHz

Start Freq
2. 45856688 GHz

Stop Freq
2.50850008 GHz

CF Step
5000080808 MHz
Auto Man

Freq Offset
B.AAEGAAEE Hz

Signal Track
On 0ff

H A #II_IIE:H = [:”-
opyright 2000-2007 Agilent Technologies

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
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